City of
Wharton

Planning & Capacity Studies 2018-2028

Volume I: Text

FINANCED THROUGH THE TEXAS DEPARTMENT OF AGRICULTURE.
The preparation of this document was financed through provisions of a
Texas Community Development Block Grant Program (TxCDBG) grant
from the U.S. Department of Housing and Urban Development.




TABLE OF CONTENTS

1  Community GOals & ODJeCtiVeS.....ciiiiriniiiinriiiiiisiiiiiiississssssssssssassssssssssssssssses 1-1
11 Key CommUNity OULFEACH EffOItS ...ttt sssssssssssse sttt sssnsssnnes 1-2
12 GOALS BL ODJECIVES ..oveeeereeeeee ettt ss et ss sttt 1-3
13 Appendix 1A: General SUNVEY SUMMAIY .....o.ererrenrienreenriiesissesssesssssssssssssssssssssssssssses 1-5
14 AppPendixX 1B: GOALS Grid SUMMAIY .....ccoeereererieeeeeeeeseeeseeessesssessseessseesssessssessssssssesssssssssssssssssessssesssssssnsssasssesssneses 1-20
[...]
and associated appurtenances. Construction will reduce the amount of inflow and infiltration from
the Ahldag Addition of the city.

Wastewater Collection & Treatment System Study



6.1 Wastewater Collection System Inventory

The quantity of the collection lines and lift stations associated with the collection system operated by the
City of Wharton are shown by size, total length, and percentage of the system as a whole in 7able 6A.
Table 6B (next page) provides the lift station inventory.

Table 6A: Major Sewer Collection System Components

Sewer Lines

Diameter (in.) Length (ft.) Percent
Force Mains
3" 9,736 2.60%
6" 8,037 2.15%
8" 2,738 0.75%
12" 5,687 1.55%
14" 11,695 3.15%
Subtotal — Force Main 37,893 10.20%
Diameter (in.) Length (ft.) Percent
Gravity Feed
4" 2,813 75%
6" 82,258 22.00%
8" 128,122 34.40%
10" 13,687 3.65%
12" 29,342 7.85%
14" 2,247 60%
15" 22,070 5.90%
18" 1,706 A45%
21" 4,762 1.25%
24" 14,115 3.80%
27" 554 15%
UNK 33,145 8.90%
Subtotal - Gravity Feed 334,821 89.80%
Total Sewer Lines 372,714 100%

Wastewater Collection & Treatment System Study



Table 6B: Lift Station Inventory

Lift Stations
Name Pum(pegi}la)acity Year Built Condition
Lift Station # 1 2900 Old Lane City Rd. UNK UNK Poor
Lift Station # 2 1014 N Alabama Rd. (Santa Fe) UNK UNK Good
Lift Station # 3 1213 Park Lane. UNK UNK Poor
Lift Station # 4 117 Lakeshore Dr.(Stadium Rd.) UNK UNK Good
Lift Station # 5 2110 Alabama Rd. (Jr. Collage) UNK UNK Poor
Lift Station # 6 1125 W. Milam St. UNK 2003 Good
Lift Station # 7 700 Hwy. 59 Loop (Nan Ya) UNK 1984 Poor
Lift Station # 8 2932 Hwy 59 Loop (Hinzes) UNK 1995 Poor
Lift Station # 9 2528 CR 231 (Industrial Park) UNK 2006 Good
Lift Station # 1 2900 Old Lane City Rd. UNK UNK Poor

6.2 Wastewater System Analysis

The wastewater system analysis evaluates the system components described in the previous sections with
respect to the applicable standards and criteria as described in the previous sections. This analysis will
consider the following elements:

® Standards and Criteria;

®  The wastewater treatment facilities;

® |Industrial waste and special treatment facilities;

® Collection system conditions;

® Unserved/underserved areas;

B Manhole conditions;

® The characteristics of the soil and terrain affecting the collection facilities;
® Lift station conditions;

® Infiltration/inflow problems; and

® OQOperational procedures.

Wastewater Collection & Treatment System Study



Standards & Criteria

The U.S. Environmental Protection Agency (EPA) and the Texas Commission on Environmental Quality
(TCEQ) outline the standards or criteria applicable to the design and operation of municipal wastewater
systems. The standards address influent quality, collection, treatment, and effluent quality. The TCEQ
guidelines were originally set forth in Title 30 Part 1 Chapter 317 of the Texas Administrative Code "Design
Criteria for Sewerage Systems".

The State of Texas has revised the standards and replaced Chapter 317 with Chapter 217, "Design Criteria
for Domestic Wastewater Systems’, which outlines system design and operations in all respects. EPA
requirements mainly relate to discharge limitations and industrial wastewater treatment.

For wastewater treatment facilities, the TCEQ standards provide detailed information concerning design
flows and design loadings expected at the treatment facility for the average municipal wastewater
effluent stream. The authorized effluent discharge quality limitations are established in the individual
municipality or operator’'s Permit to Discharge Waste, and will vary based on local conditions. Typically,
effluent strength entering the treatment facility should not exceed approximately two hundred to three
hundred fifty milligrams per liter biochemical oxygen demand (200-350 mg/L BOD-5), depending on the
characteristics of the influent stream and the source of the wastewater stream. BOD5 and TSS values
higher than two hundred milligrams per liter (200 mg/L) would likely be the result of wastewater demand
from industrial sources that should be pretreated or eliminated.

The average quantity of wastewater flow set forth by the standards depends on the source. For example,
a residential subdivision would have a design flow of seventy-five-to-one hundred gallons (75-100 gal.)
per capita per day, while a hospital design flow is approximately two hundred gallons (200 gal.) per capita
per day. For another example, the design flow criteria for a facility with expected flows of less than 1.0
million gallons per day (MGD) establishes the permitted flow as the maximum 30-day average flow. This
permitted flow is estimated by multiplying the average annual flow by a factor of at least 1.5, and dividing
that value by twelve (12). When site-specific data is unavailable, the two-hour peak flow must be
estimated by multiplying the permitted flow described above by a factor of four (4.0).

The criteria for sewage treatment facilities are based on process type and address the individual system
components. The design standards consider design flow, peak flow, influent characteristics, and required
discharge quality. The criteria are comprehensive and consider most treatment technologies currently in
common use.

When a public sewer system experiences average daily flows in excess of seventy-five (75%) of its
permitted capacity for three (3) or more consecutive months TCEQ regulations require that the system
owner begin planning for plant expansion or replacement. When average daily flows exceed ninety
percent (90%) for three (3) or more consecutive months, TCEQ requires that the owner of the facility
begin construction on a new or expanded treatment facility.

m Wastewater Collection & Treatment System Study




Design criteria for collection systems include standards for pipe size, horizontal and vertical spacing,
gradient, manhole spacing, lift station connections, and allowable infiltration/inflow. The standards
require a minimum diameter of six inches (6") for gravity collection mains. The standards also specify
minimum gradients for various pipe sizes that will be required to achieve a flow velocity of at least two
feet per second (2'/second). Table 6C lists the grade requirements and pipe size minimums that should
be required within the city of Wharton's system.

Table 6C: Sewer Gradient Standards
. e . Fall in Feet
T B () per 100 Feet of Line (ft.)
4 0.50
6" 0.50
g 033
10" 0.25
12" 0.20
14" 0.17
15" 0.15
18" 0.11
21" 0.09
24" 0.08
27" 0.06

The typical manhole spacing for six-to-twelve-inch (6”-15") main sizes with straight alignment and
uniform grades is five hundred feet (500') (maximum). Reduced spacing may be necessary based on a
system's ability to clean and maintain its sewer with available equipment. Lift station design criteria
establishes general requirements that include, but are not limited to, the following:

1. The raw wastewater pump, with the exception of a grinder pump, must be capable of passing a
sphere of 2.5 inches (2.5") or greater

2. The raw wastewater pump must have suction and discharge openings of at least 3.0 inches (3.0")
in diameter;

3. The lift station pumping capacity must have a firm pumping capacity equal to or greater than the
expected peak flow;

4. For a lift station with more than two (2) pumps, a force main in excess of one-half (¥2) mile, or
firm pumping capacity of one hundred gallons per minute (100 GPM) or greater, system curves
must be provided for both the normal and peak operating conditions at C values for proposed
and existing pipe

Wastewater Collection & Treatment System Study




5. A collection system lift station must be equipped with a tested quick-connect mechanism or a
transfer switch properly sized to connect to a portable generator, if not equipped with an onsite
generator

6. Lift stations must include an audiovisual alarm system and the system must transmit all alarm
conditions to a continuously monitored location
A lift station must be fully accessible during a 25-year 24-hour rainfall event
A force main must be a minimum of four inches (4.0”) in diameter, unless it is used in conjunction
with a grinder pump station

9. For a duplex pump station, the minimum velocity is three feet per second (3'/second) with one
pump in operation

10. For a pump station with three or more pumps, the minimum velocity is two feet per second
(2'/second) with only the smallest pump in operation. The use of pipe or fittings rated at a working
pressure of less than one hundred fifty pounds per square inch (150 psi) is prohibited

Wastewater Treatment Facility

The City of Wharton owns and operates two WWTPs. WWTP #1 is located at 806 South East Avenue
(County Road 188), on the east bank of the Colorado River, approximately 0.8 mile south-southeast of
the intersection of State Highway 60 and Farm-to-Market Road 1299 (East Street) in the City of Wharton
(Wharton County) Texas. This is a 1.50 million gallons per day (MGD) activated sludge WWTP which is
operated in the contact stabilization mode. The WWTP consists of: a lift station, an automatic barscreen,
two rotary fine screens, a contact basin, a reaeration basin, two clarifiers, two digesters, three aerated
chlorine contact basins, and a belt press. Gaseous chlorine is used to disinfect the effluent, and sodium
bisulfite is used to dechlorinate the effluent prior to discharge. The plant has not reached 75% of the flow
limits.

The most recent Comprehensive Compliance Investigation (CCl) report for WWTP #1 of February 15,
2017 indicates that the City received several minor alleged violations, such as failure to properly operate
and maintain the WWTP. Specifically, the automatic barscreen was inoperative at the time of
investigation. Specifically, the thirty minute settleable solids (SV30) was 55% in the contact basin and was
93% in the reaeration basin. The City's operations staff has indicated that these allegations are being
resolved, or have been resolved, as of the time of this Plan.

The current Permit to Discharge Wastes (WQ0010381001) authorizes the discharge of treated domestic
wastewater effluent at a daily average flow not to exceed 1.50 million gallons per day (MGD). The permit
allows an average discharge during any two-hour period (2-hour peak) of 2,827 GPM, or 4.07 MGD.

m Wastewater Collection & Treatment System Study



WWTP #2 The City of Wharton WWTP No. 2 is located approximately 0.8 miles due north of the
intersection of U.S. Highway 59 and Farm-to-Market Road 102, 1.8 miles northwest of the intersection of
Richmond Road (State Highway 60) and Ogden Street (Farm-to-Market Road 102) in Wharton County,
Texas. This is a 0.50 million gallons per day (MGD) activated sludge facility operated in the extended
aeration mode (oxidation ditch). This facility is operating under the final effluent limits of the permit. The
facility experiences infiltration/inflow (I/1), but these increased flows do not affect plant operations. The
wastewater treatment plant has not reached 75% of its capacity.

The most recent Comprehensive Compliance Investigation (CCl) report for WWTP #2 of October 29, 2014
indicates that the City received several minor alleged violations. The City’'s operations staff has indicated
that these allegations are being resolved, or have been resolved, as of the time of this Plan.

The current Permit to Discharge Wastes (WQ0010381002) authorizes the discharge of treated domestic
wastewater effluent at a daily average flow not to exceed .500 million gallons per day (MGD). The permit
allows an average discharge during any two-hour period (2-hour peak) of 1,042 GPM, or 1.50 MGD.

According to City operations staff, current average daily flows for the entire collection system are an
estimated 1.1 million gallons per day (MGD). 2-Hour peak flows are 2,333 gallons per minute (GPM) for
WWTP #1 and 3,400 gallons per minute (GPM) for WWTP #2. Peak flows during and after significant
storm events are 3.36 million gallons per day (MGD) for WWTP#1 and .350 million gallons per day (MGD)
for WWTP #2. Flows that exceed the systems design capacity can cause the WWTP to experience solids
washout and other plant failures that would in turn cause violations of the permitted effluent quality.
Collection systems of this age typically experience a significant amount of inflow and infiltration (I/I) into
the system. In addition, when a public sewer system experiences average daily flows in excess of 75% of
its permitted capacity for three or more consecutive months TCEQ regulations require that the system
owner begin planning for plant expansion or replacement. When average daily flows exceed 90% for
three or more consecutive months, TCEQ requires that the owner of the facility begin construction on a
new or expanded treatment facility.

The current estimated average daily flow of 1.102 MGD represents roughly 55% of permitted levels. The
City should monitor the plant inflow during and after storm events to determine the influence of I/l and
begin to consider ways and means to mitigate the issue if the flows are found to be excessive.

Industrial Waste & Special Treatment Facilities

Nan Ya Plastics produces some industrial wastes. The exact amount is unknown, but has a minor on site
treatment process, that meets the City's pretreatment ordinance, prior to discharging into city lines.

Wastewater Collection & Treatment System Study



Collection System Lines

The City's force mains are 3" to 14" in diameter according to the best information available at this time.
The gravity sewer mains range in diameter from 4" to 27" and are located in both the street Right-of-
Ways (ROW) and in the alleys. The original collection lines are primarily Vitrified Clay Pipe (VCP) and
concrete pipe. The recent replacements are all SDR-35 and SDR-26 PVC. The newer PVC lines are reported
to be in good condition, while the remaining original VCP lines are reported to be in poor condition. VCP
becomes very brittle with age and is prone to breaks and joint separation. Under normal conditions, this
condition can be a primary source of excessive inflow and infiltration. Collection lines that are broken
and separated also constitute a hazard to people and the environment.

The City has been replacing collection mains in its system when sources of funding have been available
for the last 10-15 years.

Unserved/Underserved Areas

According to the best information available at this time, there no areas that do not have sewer service
within the City's corporate limit.

Manholes & Cleanouts

There are approximately five hundred forty-eight (548) manholes and one hundred forty-two (142)
cleanouts within the collection system. The manholes and cleanouts are distributed throughout the
collection system. For exact locations please see Map 6A. Existing Sewer System Map. Older, deteriorating
brick and mortar manholes in the system are probably one of the causes of excessive inflow and
infiltration into the collection system and the City should continue to replace these brick manholes as
funding sources are found in the future.

Soil Conditions

The integrity of wastewater systems may be affected by soil and topography with respect to system
infiltration and inflow, pipe breakage, and other construction issues. For example, soils with high porosity
characteristics may contribute to higher system infiltration rates than soils with low infiltration rates,
particularly when collection lines and manholes have deteriorated due to age and breakage. Soils that
absorb water and swell, like fat clays, can crack sewer pipes and manholes, particularly when these
components have been constructed with improper bedding material or techniques. In areas that include
septic systems, certain soils may be unsuitable for septic systems if they do not have suitable porosity
and percolation characteristics.

m Wastewater Collection & Treatment System Study



Since the City of Wharton is located within an area that contains soils that are relatively stable, serves
most of the residents with a centralized collection system that uses proper bedding material with the